Draft Basic Assessment Report

January 2021

Prepared by:

PLANNING & ENVIRONMENTAL

[‘QNuLeaf




Contents

ACronyms and aDDIEVIALIONS..........ccueiiiiirieertereee et sttt iv
GLOSSARY OF TERMS ...ttt ettt sttt et e b e e s bt e s bt e s a et et e et e e beesbe e saeesaeesanesaneeane v
SECTION A: ACTIVITY INFORMATION .....eittiiete ettt ettt sttt ettt st sttt et e sae e st e saee e e 1
1. PROJECT DESCRIPTION. ...ttt ittt ettt sttt ettt et sbe e st e st e sateebeesbeesbeesneesaeas 1
2. FEASIBLE AND REASONABLE ALTERNATIVES.....cutiiiiiiteeeteeeetere ettt 2
3. SITE ACCESS ...ttt etttk ettt b e 4
4, LOCALITY MAP ...ttt st sttt s h et bt e at et e s bt et e b e she et e s bt eaeenbesbeetesees 4
5. LAYOUT/ ROUTE PLAN ..ottt ettt ettt ettt sttt st e et et e s teemeenteseeensesseeneansesneeneeses 4
[...]
Environmental Affairs

PROPOSED DEVELOPMENT OF A NATURE ESTATE FOR RESIDENTIAL PURPOSES

10




for the proposed development.

Local Government: To provide for the establishment of municipalities in accordance with the requirements relating to National Government 1998
Municipal Structures Act, categories and types of municipality; to establish criteria for determining the category of municipality
No. 117 of 1998 to be established in an area; to define the types of municipality that may be established within each

category; to provide for an appropriate division of functions and powers between categories of

municipality; to regulate the internal systems, structures and office-bearers of municipalities; to

provide for appropriate electoral systems; and to provide for matters in connection therewith
Local Government: To provide for the core principles, mechanisms and processes that are necessary to enable National Government 2000
Municipal Systems Act, municipalities to move progressively towards the social and economic upliftment of local
No. 32 of 2000 communities, and ensure universal access to essential services that are affordable to all; to define

the legal nature of a municipality as including the local community within the municipal area,

working in partnership with the municipality’s political and administrative structures; to provide for

the manner in which municipal powers and functions are exercised and performed; to provide for

community participation; to establish a simple and enabling framework for the core processes of

planning, performance management, resource mobilisation and organisational change which

underpin the notion of developmental local government.
REGIONAL PLANNING POLICIES
Nkomazi Local Municipality | The Kruger National Park has influenced the spatial form of the local municipality and dictates the Nkomazi Local 2015/2016
IDP type of land uses to be found adjacent to its border, including agriculture and tourism related Municipality

developments i.e. eco areas, conservancies and uses focussing on nature conservation.

The tourism sector is one of the most thriving sectors in the local economy whereby Nkomazi

continues to attract large numbers of tourists, specifically to the KNP and Marloth Park. The

hospitality industry in Nkomazi continues year on year to improve its product offering and has

turned Nkomazi into a tourist hot-spot in the province.
Integrated Pollution and To develop, implement and maintain an integrated pollution and waste management system which | Department of 2000
Waste Management White | contributes to sustainable development and a measurable improvement in the quality of life, by Environmental Affairs
Paper harnessing the energy and commitment of all South Africans for the effective prevention,

minimisation and control of pollution and waste.
Environmental This is the government’s national policy on environmental management. It sets out the vision Department of 1998

Management Policy White
Paper

principles, strategic goals and objectives and regulatory approaches that government will use for
environmental management in South Africa.

Environmental Affairs

PROPOSED DEVELOPMENT OF A NATURE ESTATE FOR RESIDENTIAL PURPOSES

11




11. WATER, WASTE AND EFFLUENT

11.1. Solid Waste Management

Solid waste generated from the chalets and safari lodge will separated at source into wet waste, recyclables and
non-recyclables. Recyclables will be separated into the various categories, namely paper, plastic, cans and glass
and stored in marked 240 litre wheeled bins located at strategic points throughout the site. Non-recyclables will
be stored in a similar manner. All recyclables and non-recyclables will then be collected from the various points
and taken to the refuse storage facility near the entrance gate. This area will be fenced off and screened. The
Nkomazi Local Municipality or Private contractors will collect the waste once per week or as and when needed
and taken to the nearest recycling centre and/or landfill site.

11.2. Liquid effluent

A wastewater treatment plant will be constructed at a suitable position on the development area. The treated
effluent will comply with the general standards required by the department of Water Affairs and Forestry and will
be of such quality that the treated water can be used for irrigation purposes.

The anticipated Annual Average Daily Dry Weather Sewage flows for the proposed Nature Estate for residential
purposes is calculated as follows:

The Annual Average Daily Water Demand for the Estate is 162.75 m3/day and it is estimated that 70% of the
AADWD will be transferred to the sewer system. Making provision of 15% ground water infiltration it is estimated
that the AADWF will be 131 m3/day.

The combined AADWF is 361 m¥/day.

A hybrid sewage treatment package plant is proposed that utilizes trickling filter technology. Trickling filter plants
have the following advantages when compared to alternative technologies:

Simple, reliable technology with minimal automation and control
No skilled operators required

Flexibility of effluent load

Low sludge production

Compact

Odourless

The WWTW proposed consists of 3 shipping containers (2 x 12 mHC container double stacked for the trickling
filter) and 1 x 6 m for the equipment container.

The treated effluent will comply with the with the RSA General Standard for Discharge as published in Table 3.2
of Gazette No. 20526 of 8 October 1999 and is suitable for irrigation. The treatment processes for the plant will
include screening, anaerobic digestion, trickling filter, settler and chlorine contact tank.

Screening: Raw sewage will enter the system up to the battery limits. A screening facility consisting of an inlet
box (civil) with bar screen and drip tray will be required. Once a week, an operator will rake trapped matter
(screenings) with the rake onto the drip tray and leave this to dewater. The (semi-dry) screenings from the
previous week will be carted away by the operator to a proper disposal site.

Primary treatment tank (anaerobic Reactor): The raw sewage, after screening, will enter a two compartment
anaerobic reactor. The anaerobic reactor will be a concrete structure. The anaerobic reactor has been designed
with enough retention time to allow the solids and sludge to settle out and be digested in the first compartment,

PROPOSED DEVELOPMENT OF A NATURE ESTATE FOR
RESIDENTIAL PURPOSES



while the second will mainly contain grey water. Anaerobic conditions in this tank will ensure BOD removals of at
least 40 % to 50 %. Additionally, aerobic sludge from the secondary settler will be recycled to the inlet of this
tank, to be further digested. This reduces the overall sludge volume produced in the biological system.

Trickling Filter Feed Pumps (installed in the primary treatment tank): After primary treatment, the effluent
will be discharged into a pump sump (Anoxic Reactor) from where it will be re-circulated by open impeller
submersible pumps (duty/standby) through the trickling filter. This sump has been sized with a hydraulic retention
time in excess of 60 min, which allows for anoxic conditions to prevail.

Trickling Filter (Aerobic Reactor): The trickling filter system consists of a bed of highly permeable medium,
which serves as host for micro-organisms to attach to and grow on and form a biological film. The wastewater is
sprayed over and percolates through the media. Organic material in the wastewater is absorbed by the micro-
organisms growing as a biological film on the media. In the outer portion of the film, aerobic organisms degrade
organic material, whereas anaerobic organisms exist deeper into the biological film, i.e. near the surface of the
media.

Clarifier: The water from the trickling filter basin will be directed to the clarifier by transfer pumps (duty/standby)
only if there is inflow into the plant. Water from the trickling filter contains solids made up of a mixture of aerobic
and anaerobic sludge. This sludge will be heavier (and lower in volume) than aerobic sludge produced in an
activated sludge plant and does not produce scum. It will settle and accumulate at the bottom of the clarifier.
Sludge will periodically be withdrawn from the bottom of the clarifier and will be gravitationally fed to the
anaerobic reactor. To achieve this, an electrically actuated valve has been provided. The valve's opening time
and frequency is controlled by a timer for the duration and interval of sludge extraction.

Disinfection: Clarified water from the clarifier is discharged into the chlorine contact tank. This tank has been
sized for an effective contact time of 20 min at ADWF. Disinfection will be provided by a hypochlorite dosing
system. The treated water will be suitable for irrigation and dust control.

Sludge Removal and Drying Beds (supplied by others): Sludge stabilisation and digestion takes place in the
anaerobic reactor. This tank is annually inspected. If the sludge at the bottom of the first compartment of the
anaerobic reactor has accumulated to a height of ca 400 mm the sludge has to be emptied (pumped) into sludge
drying beds or taken away for dumping at a suitable location. An easy procedure for checking the sludge level
inside the anaerobic reactor is given/described in our operation manuals. Sludge to be emptied every one to two
years or alternatively collect and transport the accumulated sludge to a suitable disposal site. Since it is expected
that the removal of the sludge will need to be done once every 1 — 2 years, this method may be more suitable for
the proposed plant.

11.3. Water Use

Water will be sourced from current water rights from the Crocodile River. A 20 ha water entitlement from the
Crocodile River Irrigation Board for a total of 260 000 m3/annum is available for use for the development. If the
irrigation water use is converted to primary (household) use, the allocation is reduced by 30%. The available
water is therefore 182,000 m3/annum or 498.63 m3/day.

The expected Annual Average Daily Water Demand is estimated at 461 m3/day. The water available from the
irrigation board is therefore sufficient.

A new river well and a raw water pump station will have to be constructed in the Crocodile River with a new rising
main to the Water Treatment Plant.

The Annual Average Daily Water Demand for the residential estate is estimated as follows:

e 54 river front erven @2.0 m3/erf = 108 m3/day;
e 39 bush erven @ 1.75 m3/unit = 68.25 m3/day;

PROPOSED DEVELOPMENT OF A NATURE ESTATE FOR RESIDENTIAL PURPOSES 13



The total AADWD for the Estate is therefore estimated to be 176.25 m¥/day.
The total AADWD for the Leisure Resort (located on the northern portion and part of a separate application) is
estimated to be 284.75 m3/day.

Therefore the total AADWD for the two phases combined is estimated to be 461 m¥/day.
It is proposed that storage is provided for 36 hours of the AAADWD which equates to 691.5 m3.

The minimum additional storage capacity required for firefighting is 15 I/s for a duration of 1 hour, which
equates to 54KkI.

The total storage capacity required equates to 745.5 m3 (691.5 m?3 for 36 hours domestic demand and 54
ms for firefighting purposes).

A new reservoir of at least 625 m3 will be installed at a suitable position on the property. The elevation of the
reservoir area is not sufficient to provide sufficient pressure, and a booster pump system with standby electricity
will have to be provided.

Two outlets will also be provided at different heights to ensure that water for firefighting purposes cannot be used
for domestic purpose.

Smart water meters will be installed as well as bulk meters to enable the developer to manage the water
consumption, have minimal water losses and to identity leaks.

A New Water Treatment Plant will be provided at a suitable location on the property. The plant will consist of the
following process:

e Clarification

e Sand filtration

e  Carbon filtration

e Dosing equipment

SECTION B: SITE/AREA/PROPERTY DESCRIPTION

12. GROUNDWATER, SOIL AND GEOLOGICAL STABILITY OF THE SITE

The study area is underlain by transported sandy, clayey and gravelly soils overlying granophyre and gabbro
bedrock belonging to the Komatipoort Suite and by basalt bedrock belonging to the Letaba Formation, Lebombo
Group, Karoo Supergroup. Most of the study area is characterised by an abundance of rock outcrops and has
been apportioned into three prominent geotechnical soil zones, Soil Zones “A, B and C.”

The southernmost portion of the site falls within Soil Zone B which can be described as follows:

o Thin to prominent horizon (1,0 m to 1,6 m thick) of dense voided, silty sand clayey fine sand and very
stiff, voided and shattered sandy silt of colluvial origin.

o Upper soil horizon is potentially collapsible and compressible

e QOccasional hard hand tool excavation can be expected in shale bedrock

The centre of the proposed site falls within Soil Zone C:

PROPOSED DEVELOPMENT OF A NATURE ESTATE FOR RESIDENTIAL PURPOSES 14



o Thin to moderate (0.1 m to 1.0 m) of very stiff shattered, sandy clay of colluvial origin overlying a dense,
gravelly pebble marker horizon over very dense residual soils and very hard rock granophyre. Scattered
to numerous outctop and sub-outcrop of very hard rock

o Upper soil horizon is potentially expansive

e Undulating bedrock and foundation horizon can be expected

e Very hard excavation and possibly blasting will be required for the installation of service and foundation
trenches

The remainder of the property falls within Soil Zone A:

e Thin to moderate horizon (0,1 m to 0,8 m thick) of loose to medium dense sandy, gravelly and boulder
colluvium overlying a dense to very dense gravelly pebble marker overlying dense to very dense
residual soils and basalt and granophyre bedrock. Scattered to numerous outcrop and sub outcrop of
hard rock basalt and granophyre occur throughout this soil zone

o Very hard excavation and possibly blasting will be required for the installation of service and foundation
trenches

e Undulating bedrock and foundation horizon can be expected

o Upper colluvial horizon is potentially compressible

Refer to Appendix D.1 for the full geotechnical report.

The municipal area is regarded as high potential agricultural soils, 75.3% as medium potential agricultural soils
and 15.3% as very low potential soils. Most of the agriculture activities (grazing and irrigation) take place on
medium potential land (Nkomazi Local Municipality IDP 2016/17).

13. GROUNDCOVER

According to the National Vegetation Map (SANBI, 2018), the study area is situated within Tshokwane-Hlane
Basalt Lowveld. This vegetation type occurs from the Balule and Satara Camps in the central KNP in the north,
through the Park down to Komatipoort and then south to Big Bend in eSwatini. It is usually found on fairly flat
plains with open tree savanna.

Tshokwane - Hlane Basalt Lowveld is not listed as a Threatened Ecosystem (Notice 1002 of Government
Gazette 34809, 9 December 2011).

The project area is not situated within any centres of plant endemism as defined by Van Wyk & Smith (2001).

One small area, one in the far south corner is classified as Critical Biodiversity Area (CBA): Irreplaceable.
These are areas that are the most important in Mpumalanga for meeting biodiversity targets outside of formally
protected areas and for conserving critical biodiversity ecosystems. CBA areas should be maintained in a natural
state with no further loss of natural habitat. The desired management objective in these areas is conservation
management which includes, for example, low-intensity livestock or game farming.

Two small areas in the southern portion of the study area are classified as being situated within Other Natural
Areas by the MBSP. These are areas that have not been identified as a priority in the current systematic
biodiversity plan but retain most of their natural character, while performing a range of biodiversity and ecological